PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - MOUNTING AND PUMPS

Y \\Z ..c\s 4

SN

,g\n,; ) A '/.‘...\..‘,.‘ ‘
— N/ AN N .m, 2N
VIS A ) .I{/@WJ Y
&% \ lom) é‘@ﬂ/’sp
e OOV ¥
(w!w-g/A

\ !»“b‘,\

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 62

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - MOUNTING AND PUMPS

ITEM PART NO. QTY | DESCRIPTION

1 3335672 1 MNT-RIGHT REAR (DIESEL KUBOTA D902 ONLY)

2 3400020 4 SCREW-HEX,1/2-13X2.00 ZP

3 3400091 4 WASHER-FENDER 1/2 ZP

4 3300464 4 ISOLATOR-RUBBER, 1.24 DIAX1.25LG

5 3400395 4 NUT-FLANGE LOCK 1/2-13

6 3335673 1 MNT-LEFT REAR (DIESEL KUBOTA D902 ONLY)

. 3336022 1 MNT-FRONT (DIESEL KUBOTA D902 ONLY)
3336620 1 MNT-ENGINE (LP/GAS KUBOTA DF752 ONLY)
3336023 1 PUMP-MAIN HYDRAULIC (6X)
3338180 3 FTG-1/2X3/4 90?7 ORING 377 MJIC

10 33381565 2 HOSE-.25 AR 33.50" ST#6 45 #4(SL)

11 3318712 1 HOSE-.50 AR 26" ST#8 ST#8

12 3307882 2 HOSE-.50 AR 37.50" ST#8 90 #8(S)

13 3338148 1 HOSE-.375 AR 16.50" ST#8 90 #6(S)

14 3338093 1 GEAR PUMP-SW/6XV

15 3400792 1 FTG-ADPT #16 JIC >1.31-12 MALE

16 3338142 1 HOSE-1"AR 22" ST#16 45 #16(S)

17 3336021 1 U BOLT-1/4-20 DIRECTIONAL ARM

18 3336642 1 DIRECTIONAL ARM 6X

19 3400081 2 NUT-HEX 1/4-20 ES ZP

20 3400250 1 FTG-TEE SWIVEL 1/2 TUBE

21 3338230 1 HOSE-.50 AR 25" ST#8 90 #8(S)

22 3318652 1 HOSE-.25 AR 33.5" ST#4 ST#4

23 3307836 1 HOSE-.25 AR 36" ST#4 90 #4(S)

24 3306819 1 FTG-TEE SWIVEL RUN #4 JIC ARMA

25 3302408 1 FTG-REDUCER TUBE END 8-4

26 3338122 1 MNT-RIGHT REAR (LP/GAS KUBOTA DF752 ONLY)

27 3338121 1 MNT-LEFT REAR (LP/GAS KUBOTA DF752 ONLY)

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 63



PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - AIR CLEANER & EXHAUST

Page 64 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - AIR CLEANER & EXHAUST
ITEM PART NO. QTY |DESCRIPTION
1 3335848 1 | AIR CLEANER ASSY (DIESEL KUBOTA D902 ONLY)
3331005 1 | AIR CLEANER ASSY (LP/GAS KUBOTA DF752 ONLY)
3322572 1 | ELEMENT PRIMARY (DIESEL KUBOTA D902 ONLY)
2 3330677 1 | ELEMENT PRIMARY (LP/GAS KUBOTA DF752 ONLY)
3335864 1 | INDICATOR-AIR CLEANER RESTRICT
3337798 1 | AIR CLEANER BAND KUBOTA DF752-D902
3337799 1 | AIR CLEANER MOUNT KUBOTA DF752-D902
3337806 1 |HOSE-AIR (LP/GAS KUBOTA DF752 ONLY)
° 3337807 1 |HOSE-AIR (DIESEL KUBOTA D902 ONLY)
3315317 1 | PIPE-EXTENSION SW/62 GAS/DSL
3337800 1 | MUFFLER KUBOTA DF752-D902
3338168 1 | ASSY- EXHAUST PIPE TO MUFFLER
10 3338127 1 | EXHAUST PIPE MANIFOLD 6X
1 3400070 3 | NUT-HEX 5/16-18 ZP
12 3400102 3 | WASHER-LOCK 5/16 SPLIT ZP
13 3400034 3 | SCREW-HEX,5/16-18X1.25 ZP
14 3337801 1 | BRACKET FUEL VAPORIZER (LP KUBOTA DF752 ONLY)
15 3335717 ;| VAPORIZER (LP KUBOTA DF752 ONLY)UEL VAPORIZER (LP/GAS
KUBOTA DF752 ONLY)
3337635 ;| GASEKT-INTAKE MANIFOLD KUBOTA DF752 (PRIOR TO ENGINE
6 SN 257883)
3337637 ;| GASEKT-INTAKE MANIFOLD KUBOTA DF752 (AFTER TO ENGINE
SN 2U0001)
3337636 4 |INTAKE MANIFOLD KUBOTA DF752 (PRIOR TO ENGINE SN
- 257883)
3337638 ] IZI\LIJ'I;)A(\)PSE)MANIFOLD KUBOTA DF752 (AFTER TO ENGINE SN
18 3337639 1 | GASEKT-INTAKE MANIFOLD KUBOTA D902
19 3337640 1 | INTAKE MANIFOLD KUBOTA D902
Armadillo 6X Batteg PB# 4100043 Rev.B 1/11 Page 65

PowerBoss, Inc. Copyright 2011



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - RADIATOR & FLUID COOLER

\\\\\\\\\\\\\\\\\\\\\\\\\

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 66

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE DIESEL KUBOTA D902 & LP/GAS KUBOTA DF752 - RADIATOR & FLUID COOLER

ITEM PART NO. QTY | DESCRIPTION
1 3335853 1 HOSE-RADIATOR UPPER KUBOTA
2 3302193 4 CLAMP-HOSE 1.25 NOM
3 3338143 1 HOSE-.75 AR 66" ST#12 90 #12(S)
4 3338144 1 HOSE-.75 AR 69" ST#12 ST#12
5 3402002 2 FTG-ADPT, STR, 1 1/16-12 STOR, #12 JIC
6 3335833 1 SHROUD-KUBOTA
7 3400086 4 | WASHER-FLAT 1/2 STANDARD ZP
8 3400395 2 NUT-FLANGE LOCK 1/2-13
9 3335851 1 RADIATOR-KUBOTA
10 3336527 1 RADIATOR CAP
1 3335836 1 MOUNT-RADIATOR KUBOTA
12 3400385 2 | WASHER-CONICAL SPRING 3/8
13 3400029 2 SCREW-HEX, 3/8-16X1.25 ZP
14 3400022 2 SCREW-HEX,1/2-13X1.25 ZP
15 3318747 1 KUBOTA-HOSE 90' WATER

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 67



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - ALTERNATOR, WATER PUMP, & FAN

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 68

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - ALTERNATOR, WATER PUMP, & FAN

ITEM PART NO. QTY | DESCRIPTION

] 3337641 1 COVER-THERMOSTAT KUBOTA DF752
3337642 1 COVER-THERMOSTAT KUBOTA D902

5 3309244 1 THERMOSTAT-WATER (LP/GAS KUBOTA DF752 ONLY)
3335854 1 THERMOSTAT-KUBOTA (DIESEL KUBOTA D902 ONLY)

3 3333384 1 GASKET WATER FLANGE

4 3306601 1 GASKET-THERMOSTAT KBA GAS (LP/GAS KUBOTA DF752 ONLY)
3338994 1 GASKET THERMOSTAT (DIESEL KUBOTA D902 ONLY)

5 3301441 1 SENDER-TEMPERATURE A12,A15,& KUBOTA
3337643 1 WATER-FLANGE KUBOTA DF752 (INCLUDES ITEM 3)

° 3337644 1 WATER-FLANGE KUBOTA D902 (INCLUDES ITEM 3)
3337645 1 WATER PIPE RETURN KUBOTA DF752

! 3333408 1 PIPE WATER RETURN (DIESEL KUBOTA D902 ONLY)

8 3318755 1 KUBOTAALTERNATOR 40 AMP (LP/GAS KUBOTA DF752 ONLY)
3335849 1 ALTERNATOR-KUBOTA (DIESEL KUBOTA D902 ONLY)

9 3337646 1 STAY-ALTERNATOR KUBOTA DF752-D902

10 3318745 1 KUBOTA-FAN COOLING (LP/GAS KUBOTA DF752 ONLY)
3337647 1 FAN-ENGINE (DIESEL KUBOTA D902 ONLY)

1 3335913 1 FAN-ALTERNATOR BELT KUBOTA
3337648 1 PULLEY FAN DRIVE KUBOTA DF752

12 3337649 1 PULLEY FAN DRIVE KUBOTA D902

13 3337650 1 PULLEY FAN KUBOTA DF752-D902

14 3330129 1 HOSE LWR WATER PMP (LP/GAS KUBOTA DF752 ONLY)
3337651 1 WATER HOSE KUBOTA D902

15 3337373 1 PUMP-WATER (LP/GAS KUBOTA DF752 ONLY)
3337652 1 WATER PUMP KUBOTA D902
3337653 1 PIPE-WATER KUBOTA DF752

10 3337654 1 PIPE-WATER KUBOTA D902
3337655 1 OIL PAN KUBOTA DF752

1 3337656 1 OIL PAN KUBOTA D902
3337657 1 GASKET KUBOTA DF752

18 3337658 1 GASKET KUBOTA D902
3303923 1 PLUG-OIL PAN KUBOTA DF752

19 3337702 1 PLUG-OIL PAN KUBOTA D902

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

Page 69

PowerBoss, Inc. Copyright 2011



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - STARTER, & EXHAUST MANIFOLD

KUBOTA D902 ONLY

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 70

PowerBoss, Inc. Copyright 2011




PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - STARTER, & EXHAUST MANIFOLD
ITEM PART NO. QTY | DESCRIPTION
1 3337802 1 COVER KUBOTA DF752
2 3337703 1 SUPPORT-COVER KUBOTA DF752 ONLY
3337704 1 PLATE REAR END KUBOTA DF752
’ 3337705 1 PLATE REAR END KUBOTA D902
3337706 1 FLYWHEEL KUBOTA DF752
4 3337707 1 FLYWHEEL KUBOTA D902
5 3337803 1 BELL HOUSING KUBOTA DF752-D902
3306594 1 STARTER-KUBOTA GAS (LP/GAS KUBOTA DF752 ONLY)
° 3335850 1 STARTER-KUBOTA 902 (DIESEL KUBOTA D902 ONLY)
. 3333393 1 GASKET (LP/GAS KUBOTA DF752 ONLY)
3337708 1 GASKET-EXHAUST MANIFOLD KUBOTA D902
3337709 1 MANIFOLD-EXHAUST KUBOTA DF752
3300387 1 SENDER-OIL PRESSURE
10 3301720 1 FTG-90 ELL 1/8 FPT
1 3305640 1 FTG-NIPPLE 1/8BPT-1/8NPT BRASS
12 3333388 1 CARTRIDGE OIL FILTER
13 3333401 1 GASKET HEAD COVER KUBOTA DF752
14 3337710 1 O-RING KUBOTA DF752-D902
15 3337711 1 PLUG-OIL HEAD COVER KUBOTA DF752-D902
16 3331829 3 NUT, CAP KUBOTA DF752
17 3331828 3 GASKET KUBOTA DF752
18 3337712 1 TUBE-BREATHER KUBOTA DF752
19 3337713 1 GASKET-HEAD COVER KUBOTA D902
20 3334288 1 BREATHER-VALVE KUBOTA D902
21 3334287 1 COVER-BREATHER KUBOTA D902
22 3337714 1 TUBE BREATHER KUBOTA D902
Armadillo 6X Battery PB# 4100043 Rev.B 1/11 Page 71

PowerBoss, Inc. Copyright 2011



P ower Boss® PARTS BREAKDOWN

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - BLOCK AND FREEZE PLUGS

Page 72 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - BLOCK AND FREEZE PLUGS

ITEM PART NO. QTY | DESCRIPTION
3337715 2 CAP SEALING KUBOTA DF752
1 3337716 2 CAP SEALING KUBOTA D902
2 3337717 1 CAP SEALING KUBOTA D902 ONLY
3 3310007 2 PLUG-FREEZE KUBOTA DF752-D902
4 3337718 1 CAP SEALING KUBOTA DF752-D902
5 3337719 3 CAP SEALING KUBOTA DF752-D902
6 3337720 2 CAP SEALING KUBOTA DF752-D902
7 3337721 1 ASSY-COCK DRAIN KUBOTA DF752-D902

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 73



P ower Boss® PARTS BREAKDOWN

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - CYLINDER HEAD AND VALVES

Page 74 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - CYLINDER HEAD AND VALVES
ITEM PART NO. QTY | DESCRIPTION
1 3337722 14 | BOLT CYCLINDER HEAD KUBOTA DF752-D902
2 3333382 3 GUIDE INLET VALVE KUBOTA DF752-D902
3 3333383 3 GUIDE EXHAUST VALVE KUBOTA DF752-D902
4 3337723 2 CAP SEALING KUBOTA DF752-D902
5 3337724 1 CAP SEALING KUBOTA DF752-D902
3334669 1 GASKET CYLINDER HEAD KUBOTA DF752
° 3337725 1 GASKET CYLINDER HEAD KUBOTA D902
3337726 3 | VALVE-EXHAUST KUBOTA DF752
! 3337727 3 | VALVE-EXHAUST KUBOTA D902
3337728 3 | VALVE-INLET KUBOTA DF752
° 3337729 3 | VALVE-INLET KUBOTA D902
9 3333845 6 SEAL-VALVE STEM KUBOTA DF752-D902
10 3337730 6 SPRING VALVE KUBOTA DF752-D902
11 3337731 6 RETAINER SPRING KUBOTA DF752-D902
12 3337732 6 COLLET,VALVE SPRING KUBOTA DF752-D902
13 3337733 6 CAPVALVE KUBOTA DF752-D902
Armadillo 6X Battery PB# 4100043 Rev.B 1/11 Page 75

PowerBoss, Inc. Copyright 2011



PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - MAIN BEARING CASE

KUBOTA D902 ONLY

KUBOTA DF752 ONLY

Page 76 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - MAIN BEARING CASE

ITEM PART NO. QTY | DESCRIPTION
1 3337734 1 SEAL,OIL KUBOTA D902
2 3337735 3 BOLT,BEARING CASE KUBOTA D902
3 3337736 2 BOLT,BEARING CASE KUBOTA D902
4 3337737 1 ASSY BRG.CASE MAIN KUBOTA D902
5 3337738 1 ASSY BRG.CASE,MAIN KUBOTA D902
6 3337739 1 ASSY BRG.CASE,MAIN KUBOTA D902
7 3337740 1 SEAL,OIL KUBOTA DF752
8 3337741 3 BOLT,BEARING CASE KUBOTA DF752
9 3337742 1 ASSY BRG.CASE MAIN KUBOTA DF752
10 3316538 1 ASSY-CASE MAIN BEARING KUBOTA DF752
11 3316536 1 ASSY-CASE MAIN BEARING KUBOTA DF752

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 77



PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - CAMSHAFT, IDLE & OIL PUMP

Page 78 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - CAMSHAFT, IDLE & OIL PUMP

ITEM PART NO. QTY | DESCRIPTION
3337745 1 ASSY CAMSHAFT KUBOTA DF752
1 3337746 1 ASSY CAMSHAFT KUBOTA D902
2 3337747 3 TAPPET KUBOTA DF752-D902
3 3337748 3 PUSH ROD KUBOTA DF752-D902
4 3337749 1 GEAR,CAM KUBOTA DF752-D902
5 3337750 1 GEAR,IDLE KUBOTA DF752-D902
6 3333405 1 GASKET OIL PUMP KUBOTA DF752-D902
7 3337751 1 ASSY PUMP OIL KUBOTA DF752-D902

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 79



PowerBoss
The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - PISTON AND CRANKSHAFT

Page 80 Armadillo 6X Battery PB# 4100043 Rev.B 11/11
PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 DIESEL & DF752 LP/GAS - PISTON AND CRANKSHAFT

ITEM PART NO. QTY | DESCRIPTION

3337752 3 ASSY PISTON RING KUBOTA DF752 STD
3337753 3 ASSY PISTON RING KUBOTA DF752 +0.5MM

1 3337754 3 ASSY PISTON RING KUBOTA D902 STD
3337755 3 ASSY PISTON RING KUBOTA D902 +0.25MM
3337756 3 PISTON KUBOTA DF752 STD
3337757 3 PISTON KUBOTA DF752 +0.5MM

2 3337758 3 PISTON KUBOTA D902 STD
3337759 3 PISTON KUBOTA D902 +0.25MM

3 3337760 3 ASSY ROD CONNECTING KUBOTA DF752-D902
3337761 1 CRANKSHAFT KUBOTA DF752

4 3337762 1 CRANKSHAFT KUBOTA D902
3337763 1 METAL CRANKSHAFT KUBOTA DF752 STD
3337764 1 METAL CRANKSHAFT KUBOTA DF752 -0.2MM
3337765 1 METAL CRANKSHAFT KUBOTA DF752 -0.4MM

> 3337766 1 METAL CRANKSHAFT KUBOTA D902 STD
3337767 1 METAL CRANKSHAFT KUBOTA D902 -0.2MM
3337768 1 METAL CRANKSHAFT KUBOTA D902 -0.4MM
3337769 2 METAL CRANKSHAFT KUBOTA DF752 STD
3337770 2 METAL CRANKSHAFT KUBOTA DF752 -0.2MM
3337771 2 METAL CRANKSHAFT KUBOTA DF752 -0.4MM

° 3337772 2 METAL CRANKSHAFT KUBOTA D902 STD
3337773 2 METAL CRANKSHAFT KUBOTA D902 -0.2MM
3337774 2 METAL CRANKSHAFT KUBOTA D902 -0.4MM
3337775 1 METAL CRANKSHAFT KUBOTA DF752 STD
3337776 1 METAL CRANKSHAFT KUBOTA DF752 -0.2MM
3337777 1 METAL CRANKSHAFT KUBOTA DF752 -0.4MM

! 3337778 1 METAL CRANKSHAFT KUBOTA D902 STD
3337779 1 METAL CRANKSHAFT KUBOTA D902 -0.2MM
3337780 1 METAL CRANKSHAFT KUBOTA D902 -0.4MM

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 81



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA DF752 LP/GAS - DISTRIBUTOR AND SPARK PLUG

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 82

, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA DF752 LP/GAS - DISTRIBUTOR AND SPARK PLUG

ITEM PART NO. QTY | DESCRIPTION
1 3337781 3 CAP SPARK PLUG KUBOTA DF752
2 3306610 3 PLUG-SPARK KUBOTA DF752
3 3335954 1 WIRE-SPARK PLUG DF752 KUBOTA
4 3335955 1 WIRE-SPARK PLUG DF752 KUBOTA
5 3335956 1 WIRE-SPARK PLUG DF752 KUBOTA
6 3318742 1 KUBOTA-COIL WIRE DF752
7 3318746 1 COIL IGNITION KUBOTA DF752
8 3334908 1 DISTRIBUTOR KUBOTA DF752

Armadillo 6X Batteg PB# 4100043 Rev.B 1/11
PowerBoss, Inc. Copyright 2011

Page 83



PARTS BREAKDOWN

PowerBoss

ENGINE KUBOTA DF752 LP/GAS - CARBURETOR AND GOVERNOR

2 S
NS \
/ A “lﬁ,\

S N

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 84

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA DF752 LP/GAS - CARBURETOR AND GOVERNOR

ITEM PART NO. QTY | DESCRIPTION
1 3336725 1 SPRING KUBOTA DF752
2 3337782 1 GASKET GOVERNOR KUBOTA DF752
3 3337783 1 SPRING GOVERNOR LEVER KUBOTA DF752
4 3337784 1 GASKET CONTROL PLALE KUBOTA DF753
5 3330693 1 GASKET FUEL PUMP KUBOTA DF752
6 3337785 1 SPRING SPEED CONTL KUBOTA DF752
7 3336727 1 ASSY - SPRING KUBOTA DF752
8 3332774 1 CARBUERATOR KUBOTA DF752
9 3337786 1 GASKET, AIR CLEANER KUBOTA DF752
10 3306632 1 GASKET-CARBURETOR KUBOTA DF752

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 85



PARTS BREAKDOWN

PowerBoss

S

(NI NN
5 v%“&ﬁ%nﬂ

a)

{

O
% 'f/‘“ J "
=AW
DA

ENGINE KUBOTA D902 LP/GAS - FUEL SYSTEM

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 86

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE KUBOTA D902 LP/GAS - fuel system

ITEM PART Nqa QTY | DESCRIPTION
1 3336098 1 SOLENOID-SHUT DOWN KUBOTA D902
2 3337787 1 SPRING RETURN SPEED CONTROL KUBOTA D902
3 3337788 1 PLATE SPEED CONTROL KUBOTA D902
4 3337789 1 FUEL PIPE KUBOTA D902
5 3337790 1 FUEL PUMP KUBOTA D902
* 3330693 1 GASKET -FUEL PUMP KUBOTA D902
6 3337804 1 MOUNTING BRACKET KUBOTA D902 (EPS2250)
7 3337805 @ 1 SOLENOID KUBOTA D902 (SS200312V)
8 3337791 1 FUEL TUBE KUBOTA D902
9 3337792 1 FUEL TUBE KUBOTA D902
10 3337793 1 FUEL TUBE KUBOTA D902
1 3335855 3 INJECTOR-KUBOTA 902
12 3337794 1 CORD,GLOW PLUG KUBOTA D902
13 3329846 3 PLUG, GLOW KUBOTA D902
14 3337795 1 PIPE,INJECTION KUBOTA D902
15 3337796 1 PIPE,INJECTION KUBOTA D902
16 3337797 1 PIPE,INJECTION KUBOTA D902

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 87


gregfish
Sticky Note
USE: 3335860


gregfish
Sticky Note
USE: 3335303



PARTS BREAKDOWN

PowerBoss

ENGINE WG750 GAS - MOUNTINGS

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 88

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE WG750 GAS - MOUNTINGS
ITEM PART NO. QTY | DESCRIPTION

1 3338124 1 WELD—ENG MOUNT REAR WG750
2 3338122 1 MOUNT—ENGINE RH WG750 KBA
3 3338121 1 MOUNT—ENGINE LH WG750 KBA
4 3400030 4 SCR—HEX,3/8-16X1.00 ZP
5 3400101 4 | WASHER—LOCK 3/8 SPLIT ZP
6 3400372 4 SCR—HEX,10MMX1.25PX30MM (SP)
7 3400099 4 | WASHER—LOCK 7/16 SPLIT ZP
8 3400019 4 SCR—HEX,1/2-13X2.50 ZP
9 3400091 8 | WASHER—FENDER 1/2 ZP
10 3300464 4 MOUNT—ISOLATION
1 3400098 4 | WASHER—LOCK 1/2 SPLIT ZP
12 3400065 4 NUT—HEX 1/2-13 ZP

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

Page 89

PowerBoss, Inc. Copyright 2011



S
e

<
=
o
(@]
X
<
Ll
14
2]
0
-
<
o

ENGINE WG750 GAS - RADIATOR AND EXHAUST SYSTEM

PowerBoss

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 90

PowerBoss, Inc. Copyright 2011




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE WG750 GAS - RADIATOR AND EXHAUST SYSTEM

ITEM PART NO. QTY | DESCRIPTION
1 3338127 1 WELD—EXH PIPE MANIF 6X GAS
2 3310021 1 GASKET—EXH SW71 KBA GAS (SP)
3 3312281 2 EXHAUST—WRAP MANIFOLD TUBE
4 3302193 4 CLAMP—HOSE 1.25 NOM
5 3301640 1 CLAMP—EXHAUST 1 3/4
6 3400339 4 SCREW-HEX,3/8-16X2.25 SS
7 3400070 7 NUT—HEX 5/16-18 ZP
8 3400101 8 WASHER—LOCK 3/8 SPLIT ZP
9 3400035 4 SCR—HEX,5/16-18X1.00 ZP
10 3400278 5 WASHER-FENDER 3/8 ZP
11 3336527 1 9XN—RAD CAP
12 3336103 1 9XN—RADIATOR/OIL COOLER
13 3336522 1 9XN—RADIATOR SHROUD
14 PBK15371-12370 1 GASKET—MUFFLER
15 3400433 4 SCR—HEX,1/4-20X2.50 ZP
16 3316505 1 MUFFLER—KBA WG750 (SP)
17 3315317 1 PIPE—EXTENSION SW/62 GAS/DSL
18 3316508 1 CLAMP—MUFLR/TAILPIPE KBA 62-SP
19 3318406 1 BRKT—EXHAUST MOUNT SW/72
20 3400103 4 WASHER—LOCK 1/4 SPLIT ZP
21 3400089 4 WASHER—FLAT 1/4 STANDARD ZP
22 3338023 1 PIPE EXH MANIF TO MUFFLER
34

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 91




PARTS BREAKDOWN

PowerBoss

ENGINE WG750 GAS - COMPONENTS

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 92

, Inc. Copyright 2011

PowerBoss




PARTS BREAKDOWN

PowerBoss’

The Power of Clean

ENGINE WG750 GAS - COMPONENTS

ITEM PART NO. QTY | DESCRIPTION
1 3338097 1 POWERTRAIN—KUBOTA GAS
2 3300543 4 SPRING—RETURN
3 3400081 2 NUT—HEX 1/4-20 ES ZP
4 3400089 4 WASHER—FLAT 1/4 STANDARD ZP
5 3303918 2 SPACER—FWD / REV BRKT PLTD
6 3400149 2 SCR—HEX 1/4-20 X 1.50 ZP
7 3400069 2 NUT—HEX 5/16-24 ZP
8 3400228 2 SCR—HEX 5/16-24 X 1.5 ZP FULL TH
9 3316296 1 BELT-FAN 750 KBA GAS ENG (SP)
10 3338015 1 PLATE—DIR CONTROL ADJ
11 3400102 2 WASHER—LOCK 5/16 SPLIT ZP
12 3400036 2 SCR—HEX 5/15-18 X 0.75 ZP
13 3400088 1 WASHER—FLAT 5/16 STANDARD ZP
14 3400173 1 SCR—HEX 1/4-20 X 1.75 ZP
15 3400027 1 SCR—HEX 3/8-16 X 1.75 ZP
16 3301544 1 WELD—DISC FWD/REV PLTD
17 3301507 1 COUPLING—DIR CONTROL
18 3338014 1 PLATE—DIRECTIONAL CONTROL
19 3338093 1 GEAR PUMP—SW/6XV
20 3303711 1 O-RING STATIC SEAL 3.239 ID
21 3302193 1 CLAMP—HOSE 1.25 NOM
22 3338090 1 PUMP—MAIN HYD DRIVE SW6XV
23 3313077 1 CABLE—CHOKE SW/62 GAS
24 3331363 1 WG750 LOWER RAD HOSE GRIFFIN
25 3300387 1 SENDER—OIL PRESSURE
26 3305640 1 FTG—NIPPLE 1/8 RPT-1/8 NPT BRASS
27 3301720 1 FTG—90 EL 1/8 FPT
28 3318746 1 COIL IGNITION
29 3318742 1 COIL WIRE
30 3330186 1 WG750—SOLENOID THROTTLE LP4/98
31 3322163 1 FAN BLADE—D722/D750
32 3318754 1 CARBURETOR
33 3318749 1 WIRE #1 SPARK PLUG
34 3318750 1 WIRE # 2 SPARK PLUG
35 3318751 1 WIRE #3 SPARK PLUG

Armadillo 6X Battery PB# 4100043 Rev.B 1/11

PowerBoss, Inc. Copyright 2011

Page 93




PARTS BREAKDOWN

PowerBoss

ENGINE WG750 GAS - COMPONENTS (CONTINUED)

Armadillo 6X Battery PB# 4100043 Rev.B 11/11

Page 94

PowerBoss, Inc. Copyright 2011




PowerBoss
The Power of Clean

ENGINE WG750 GAS - COMPONENTS
ITEM PART NO. QTY | DESCRIPTION
36 3318755 1 WG750—KUBOTA ALTERNATOR
37 3301441 1 SENDER—TEMP
38 3331364 1 HOSE—90 DEG AIR INTAKE
39 3044112 1 CLAMP—HOSE 2.50 MAX WORM
40 3331362 1 WG750 UPPER RAD HOSE GRIFFIN
41 3331005 1 WG750—AIR CLNR ASSY
42 3330677 1 WG750—ELEMENT (NEW) PRIMARY
43 3303991 1 INDICATOR—AIR CLEANER KIT
44 3331360 1 BAND-AIR CLEANER MNT SMALL
45 3331367 1 VALVE TOW OPTION
46 3400036 2 SCR—HEX,5/16-18X0.75 ZP
47 3400102 2 WASHER—LOCK 5/16 SPLIT ZP
48 3400070 2 NUT—HEX 5/16-18 ZP
49 3331365 1 BRKT AIR CLEANER MOUNT
50 3330678 1 WG750—ELEMENT (NEW) SAFETY
51 3300339 4 SLEEVE-SQ & FWD/REV
Armadillo 6X Battery PB# 4100043 Rev.B 1/11 Page 95

PowerBoss, Inc. Copyright 2011



